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Report Number: NGC 7003031

Assignment Number: G-183
Specimen Receipt Date: NA
Test Date: D&24/2003

Report Date: 07/ 1072003

Submitted by: W

Craig G. Cooper./
Test Enginesr

Rﬂbﬂ’t] Mench

The results reported above tppllr to specific samples submirtted for measurement.
No responsibility is assumed for puﬁrmuunfuyudr.:puhnu
This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory”s accreditation or any of it's test reports in no way constinures or implies produet certification, approval,
or endorsement by NVLAP or any agency of the U.8. Government.

w 1650 Military Road - Buffalo, NY 14217-1198
peerieh (716)873-9750 - Fax (V16)873-9753 - ngctest@Enationalgypsum.com
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Report Number: NGC 7003031

Test Method:

Specimen Deseription:

Specimen size:

Conditioning:

Test Resulis:

This test method is in accordance with American Society for Testing and Materials Standard
Test Method for Laboratory Measurement of Sound Transmission Through Floor-Ceiling
Assemblies Using the Tapping Machine - Designation; E 492 — 90.

8" Conerele 5lab and Suspended Gypsum Board Ceiling Overlaid with; Hard Flooring over,
sccording to client, WhisperMat HW Membrane Underlayment.

The test specimen was a floar-ceiling assembly consisting of the following:

= 1 layer of 7/16" thick T&G hardwood flooring, 2-3/8” wide planks (1.47 PSF), from
BERTL Description; Rovere N. Flooring attached to membrane using Franklin Adhesive
211 wood flooring adhesive with %™ x W™ ¥V notched trowel.
= 1 layer of 0.20" thick WhisperMat HW asphalt membrane floor underlayment with foam
side up. (0.26 PSF) Membrane was self-adhered to kraft paper that is adhered 1o the
concrete 2t the perimeter and tapping machine areas with double-sided tape.
- §" thick reinforced concrete slab (85.6 PSF).
- Suspended ceiling system consisting of nominal 5/8" iype X gypsum boerd (2.3 PSF)
attached with 1-1/8" sorews, 12" o.¢. to suspended Rigid X ceiling grid system.
107 plenum with 6"of lay-in fiberglass insulation (0.23 PSF).

The overall weight of the test assembly is £9.86 PSF.

The perimeter of the concrete slab was sealed with Bber gasketing and a sand filled trough.
The test assembly is structurally isolated from the receiving room. The ceiling joints were

taped.
12 fix 16 ft.

Adhesive cured for & minimum of 1 howr. Concrete slab cured for a minimum of 28 days.
Test samples were submitred by client and 1asted as received.

The results of the tests are given on pages 3 and 4.

The results reported above apply to specific samples submirted for measurement.

No responsibility is assumed for performance of any other specimen.

This repart may not be reproduced except in full, without the writnten approval of the laboratory.

The laboratory’s accreditation or any of it's test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the .5, Government.

1650 Military Road - Buffale, NY 14217-1198

% (716)873-9750 « Fax (716)873-9753 - ngctest@nationalgypsum.com
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Normalized impact sound pressure level
[Test ASTM E 492 - 8( au!Emsm E 689 - 80
= AsTM E 2 FaseToiT
Test Number: NGCTO03031 Date: 08/24/2003
Size: 17,84 m?
urce room Receiving room
Volume V' = 4571 m*
Temperature ['C]: 23.4 Temperature [*C): 21.9
Humidity [3%); 80 Humidity [%]: 55
Impact Insulation Class IC = 72 dB By
m of unfavourable deviations: 14.0 dB
Max. unfavourable deviation: 8.0dBat 126 Hz
Frequency| Ly o © P Sl M S u.Dev, HE
e
100 40.0 453 2.45 =5, = L2B0
125 48.0 53,5 2.65 5.5 B.0 0.280
160 41,0 48,0 3.78 =7.0 1.0 {.2688
200 45.0 81.0 3.10 5.0 3.0 i0.118
250 38.0 44.3 3.08 .3 -- 0.122
315 Sa.0 30.8 3.13 =6.8 -_= 0.081
400 28.0 35.2 2.85 8,2 - 0.110
a00 31.0 363 2.75 =A.3 =m 0.088
| 830 3.0 38.5 2.70 5.5 -~ 0.064
BOO 28.0 34.0 2.72 5.0 - 0.063
1000 24.0 298 Z.85 5.8 -- 0.042
1250 _28.0 1.0 2,39 -5.0 == 0,045
1600 23.0 28.0 217 =5.0 == 0.039
2000 18.0 22.9 1.87 =3.9 -- 0.041
2500 18.0 18.3 1.68 -3.3 == 0.038
3150 14.0 17.2 1.58 -3.2 == 0.044
4000 12.0 14.5 1.43 2.5 - 0.038
5000 11.0 13.5 1.28 =25 == 0.030
L, = MNomalized Sound Pressure Level, dB
L2 = Receiving Room Level, dB
T = Reverberation Time, seconds
Al, = Uncertainty for 85% Confidence Level

The results reparted above apply to specific samples submitted for measurement,

No responsibility is assumed for performance of any other specimen.

This repart may not be reproduced except in full, without the written approval of the laboratary.

The laboratory's scereditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agancy of the U.5. Government,

w 1650 Military Road - Butfalo, NY 14217-1188
e (718)873-9750 - Fax (716)873-9753 - ngotest@nationalgypsum.com
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a“, uﬂ Accredited by the National Voluntary
Laboratory Laboratory Accrediation Program
HGC for the specific scope of weeredimtion
Teeting Services "™ under Lab Code 200291
lHnnn:If:-d Imﬂ;:;rﬁ pressure level
‘wst: ASTM E 482 - 50 / ASTM E 589 - 83 L
.
Test Number; NGCT003031 Date: 08/24/2003
[impact insulation Class IIC =_72 dB ]
F-kw T 100
\%_—%—-\ -m __‘
125 a | -
180 41
200 a5 Fyil
250 a8
315 33 i -
400 28 A B 50
500 1
630 - m‘&é{f\ ]
1?;] :: o ?H%
1250 28 Eﬂ~’
1600 23
2000 TH 10 +— .t i £ e
23500 1@ B o~
T e BRERRASEREEREEREEE
4000 12 E Frequency (Hz)
5000 11 d
[=—Ln ===iC Contour |
* Due to high insulating | el
value of specimen, background
levels limit results at these L, =MHNarmalized Sound Pressure Level, dB
frequencies,

The results reparted abave apply to specific samples submitted for measurement.

No responsibility is assumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.

The laboratory's accreditation or any of it"s test reports in o way constitutes of implies produet certification, approval,
or endarsement by NWLAP or any agency of the U.5. Government.

% 1650 Milltary Road - Buffalo, NY 14217-1198
o (716)873-9750 - Fax (716)873-9753 : ngetest@nationalgypsum.com
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for
Protecto Wrap Company

2255 South Delaware Street
Denver, CO 80223
Marc Lester / 303 777-3001

Sound Transmission Loss Test
ASTM E 90 -02
On

8" Concrate Slab and Suspended Gypsum Board Ceiling Overlaid with:
Hardwood Flooring over WhisperMat HW Membrane Underlayment

Page 1 of 4
Report Number: NGC 5003012

Assignment Number: G-]£3
Specimen Receipt Date: NA
Test Date: 06/24/2003

Report Date: 07/10/2003

Craig G. Cooper
gineer

”“wwjﬁ%w

The results reported above apply to specific samples submitted for measurement.

Mo responsibility is assumed for performance of any other specimen.

This repart may not be reproduced except in full, without the wrirten approval of the laboratory.
The laboratery’s test reports in no way constitutes or implies product certification, approval,

or endorsement by this laboratory.

w 1650 Military Road - Buffala, NY 14217-1188
(716)873-9750 - Fax (716)873-9751 - ngetest@natlionalgypsum.com
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Page 2afd

Repart Number: WGC 5003012

Test Method:

Specimen Description:

Bpecimen size:

Teat Results:

This test method generally follows * the American Society for Testing and Materials
Standard Test Method for Laboratory Measurement of Airborne Sound Transmission Loss of
Building Partitions and Elements - Designation: E 90 - 02,

§" Conerste Slab and Suspended Gypsum Board Ceiling Overlaid with; Hard Flooring over,
according to client, WhisperMat HW Membrane Underlayment.

The test specimen was 1 floor-ceiling assembly consisting of the following:

- 1 layer of 7/16™ thick T&G hardwood flooring, 2-3/8" wide planks (1.47 PSF), from
BERTI. Description; Rovere N. Flooring attached to membrane using Franklin Adbesive
211 wood flooring adhesive with 14" x %™ V notched trowel.

- 1 layer of 0.20" thick WhisperMat HW asphalt membrane floor underlayment with foam
side up. (0.26 PSF) Membranc was self-adhered to kraft paper that is adhered to the
concrete st the perimeter and tapping machine areas with double-sided tape.

- §" thick reinforced conercte slab (85,6 PSF).

- Suspended ceiling sysem consisting of naménal 5/8" type X gypsum board (2.3 P5F)
attached with 1-1/8" screws, 12" o.c. to suspended Rigld X ceiling grid system.

10" plenum with 6"of lay-in fiberglass insulation (0.23 PSF).

The overall weight of the test assembly is 89.86 PSF.

The perimeter of the concrete slab was sealod with fiber gasketing and a sand filled trough.
The test assambly It structurally isolated from the receiving room. The ceiling joints were

taped.

128x 16 R
Adhesive cured for 3 minimom of 1 hour, Concrets slab cured for a minimum of 28 days.
Test samples were submitted by client and tested as recsived.

The results of the tests are given on pages 3 and 4,

* T pxts comheyed I Floor-Cedling chambers di not et all requirements of te mos recene ASTM E 30 Smndasd.

The results reported above spply to specific samples submitted for measurement.

N responsibility is sssumed for performance of any other specimen.

This report may not be reproduced except in full, without the written approval of the laboratory.
The Iaboratory’s test reports in no way constitutes or implies product certification, approvai,

or endorsement by this laboratery.

1650 Military Road - Buffalo, NY 14217-1198

Mgl (716)873-9750 - Fax (716)873-9753 + ngctest@nationalgypsum.com
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Sound Transmission Loss Test Data Page 3 of 4

Per: ASTM E 80 - 02/ ASTM E 413 - 87 s

Mo. of test report: NGC5003012
ﬂTeﬂ Date: 06/24/2003

Size 17.8 m*

h’ump-nﬂlum [*cl: 21.8

Sound Transmission Class STC= 71dB

Sum of unfavourable deviations: 20.0 dB

Max. unfavourable deviation: 8.0 dB at 200 Hz

Frequen STL L1 _ I3 T Corr. u.Dev. ASTL

m § B idE| [dE| iR [dEE [dB]
100 50 104.8 Ez 2.% 7.7 1.100
128 48 a9 50.8 2668 B.1 7.0 1.458
180 53 101.5 58.4 3.76 9.6 5,0 0.742
200 53 89.1 54,8 310 8.8 8.0 0.548
250 ] 88.5 49.8 aos 8.7 8.0 0.346
315 68 100.2 40.5 313 B.8 == 0.566
400 T3 102.9 38.7 2.58 8.8 0.348
500 73 101.5 38.7 2.75 8.3 0.877
B30 69 549.0 37.7 270 B.2 a.0 0,300
aog Tr 88,9 29.7 272 B.2 - 0,141
1004 82 ar.g 24 .4 2.85 a.1 -- 0.883
1 84 £8.0 22,8 2.30 7.8 _0.200
1800 gd ga.7 232 217 7.2 - 0.466
2000 87 101.1 20.2 1,87 8.8 0.173
2500 82 102.9 17.3 1.66 8.1 0.381
3150 a4 103.4 154 1.58 5.8 0.374
A000 =F 102.0 1AT 1.43 5.4 - 0.400
5000 80 86.5 11.8 1,28 8.0 0.657

&TL = Sound Transmissicn Loss, dB
L1 = Source Room Level, dB
Lz = Receiving Room Level, dB
T = Reverberation Time, seconds
A 8TL = Uncertainty for 85% Confidence Level

The results reported above apply to specific samples submitted for measurement.

Wo responsibility is assumed for performance of sny other specimen.

This report may not be reproduced except in full, without the written approval of the laboratary.
The laboratory's t=st reports in no way constitutes or implies product certification, approval,

or endorsement by this [aboratory.

% 1650 Military Aoad - Buffalo, NY 14217-1198
e (7T16)873-9750 - Fax (¥16)873-9753 - ngctest@nationalgypsum.cam
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Sound Transmission Loss Test Data

Per: ASTME 90 - 02/ ASTM E 413 - 87

Page 4 of 4

No. of test report: NGC5003015
est Date:  06/27/2003

Sire: 17.86 m*

emperature ['C]: 22.8

[Sound Transmission Class STC = 72 dB j
STL vs. Freguency
= e —

126 458 1.237 2

160 53 0.877 8

200 54 0.714 i - s -

280 &0 0.387 g !

315 88 0832 | 80

400 74 0.200

500 78 0766 | ol g T

B30 T2 o489 |* 40 I

800 78 0316 [

1000 83 a3z I ! L !
1250 85 o285 |*| B o |
1600 85 036 | [
2000 88 0.173 10 : .
aﬁgg 82 0.173 £ - [
] 85 0.346 [ ook Tk . N
4000 ad 0.361 Emaﬁﬁaﬁﬂﬁﬁgggﬁgggg
5000 _ 68 0.374 Frequency [Hz)

value of specimen, background

levels imkt results at these BTL = Sound Transmigsion Loss, dB
frequencies. A STL = Uncertainty for 95% Confidence Level

The results reported above apply to specific samples submitted for measurement.
No responsibiliry is assumed for performance of any other specimen.

This report may not be reproduced except in fill, without the written approval of the laboratory.
The laboratory’s test reports in no way constitutes or implies product certification, approval,

or endarsement by this laboratory.

1650 Military Road - Buffalo, NY 14217-1188
— (716)873-9750 - Fax (716)873-9753 - ngctest@nationalgypsum.com
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